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SUMMARY
Since 1987, McGill University's
Department of Family Medicine
has invited new faculty to an
orientation workshop.
Workshop topics cover learning
agreements and principles of
adult learning, effective teaching
methods, and feedback and
evaluation. Workshop methods
aim to promote active
partidpation and experiential
learning.

RESUME
Depuis 1987, le Deportement
de medecine famiTlie de
l'Universite McGill invite
ses nouveaux professeurs
i portidper o un aterier
d'orientation. l'qtelier permet
de couvrir les contrats
d'apprentissage et les prindpes
de l'ondrogogie, I'efficodte des
methodes d'enseigneinent, Ia
retrooction et l'bvoluation. Les
methodes utilisees dons cet
atelier visent a promouvoir la
partidpotion octive et
l'apprentissage exp,riendel.
Can Fam Physician 1995;41:79-85.

Orientation

for new teachers
Workshop on clinical teaching skills

YVONNE STEINERT, PHD
NORMA LAWN, RN
RICHARD HANDFIELD-JONES, MD
LOUISE NASMITH, MD
DOMINIQUE LUSSIER, MD
CHERYL LEVITT, MB, BCH

EW TEACHERS OF FAMILY MEDICine

face many challenges. While
they are keen to meet their
new responsibilities, they are

often poorly prepared to do so. Their
teaching skills are frequently limited, as
is their confidence. Indeed, few physi-
cians have had specific training as teach-
ers despite the years it has taken for them
to become clinicians and researchers.'13

To help teachers prepare for their
teaching roles, the Department of
Family Medicine at McGill University
has developed a series of faculty devel-
opment workshops, one of which is
specifically designed to meet the needs
and expectations of new teachers. This
article describes the content and meth-
ods of this workshop and highlights its
strengths and limitations. We hope that
this description will help other depart-
ments plan and implement orientation
programs for new faculty.

Need for orientation programs
In 1985, Fleming and Bogdewic4
surveyed American family medicine
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programs to determine the prevalence
of orientation activities for new faculty.
They found that less than a third of the
departments surveyed had formal pro-
grams for new teachers. In addition,
the content of available programs was
frequently limited and did not form
part of an integrated faculty develop-
ment plan.

In 1985, Steinert and colleagues5
surveyed faculty development activities
in Canada and found that only six of
the 16 departments of family medicine
offered orientation programs for new
faculty. Two of these programs were
offered to all faculty, and four were
designed for full-time faculty only. Most
of these programs consisted of informal
meetings tailored to individual needs,
and none were part of an ongoing fac-
ulty development program. The situa-
tion remained the same in 1991 .6
The challenges and problems

encountered by new faculty have been
well documented in the family medicine
literature. In 1977, Stephens7 described
problems faced by new teachers as fam-
ily medicine was emerging as a disci-
pline. The same difficulties exist today.
The most common apprehensions
voiced by teachers include questions
about their ability to do the job, fear of
failure and anxiety about not having
enough to teach, and concern that
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Table 1. Workshop goals

* 'lbo help new teachers
addrcss their most

common teachinig
prolblems

* 'lo introduce participanits
to the principles of adult
learining and to the value
of learninig agreements

* To highlight the strengths
and limitations of diflerenit
clinical teaching methods
lo give participants an

opportunity to critically
appraise their own clinical
tcaching skills

* lo describc the basic
principles of cflectivc
feedback and evaluation,
andI give participan ts an

opportunity to practise
their own feedback skills

academic medicine will not give the
anticipated gratification or rewards.

Swee and colleagues8 reported that
new faculty members were concerned
about being appropriate role models,
developing teaching skills, and main-
taining clinical competence. They also
discussed the difficult transition from
clinical practice to teaching and high-
lighted the value of preparing teachers
for their roles.
New faculty are likely to be partic-

ularly anxious if they are just out of
residency training with limited life
experience. Hopkins and Green'
examined some of the difficulties
faced by recent graduates as they
entered teaching roles. They reported
that young faculty often suffer from a
lack of "real world" experience, prox-
imity in age to the residents, and
being viewed as an extended chief res-
ident. They also noted that recent
graduates have difficulty balancing
their own educational needs with
those of residents and that they find
faculty-resident interactions awkward.

Orientation programs for new
employees seem to be used extensively
in business and government to inte-
grate people into every level of an
organization. 111-12 Residency programs
also make serious efforts to orient and
integrate new residents through semi-
nars, social activities, and mentorship
programs.'-1" Should orientation
programs for new clinical tcachers not
also be considered? The need to con-
front the problems and concerns of
new teachers has been poignantly
addressed by Boice") and Worthington
and Clay, 17 yet specific program
descriptions are not readily available.

Orientation workshop
Our orientation workshop, a 2-day
event held specifically for new teachers,
focuses on the clinical teaching skills
most commonly encountered in family
medicine. Although attendance is not
mandatory, new faculty members are
strongly encouraged to attend, and the
department subsidizes part of the
workshop fees. Table 1 outlines the

main goals of the workshop, which has
been held eight times to date.

Most of the workshop is conducted
in small groups with an emphasis on
experiential learning. Although short
lectures are frequently used to intro-
duce particular topics or modules,
didactic teaching is limited. Much of
the learning occurs through small
group discussions, analyses of video-
taped teaching sessions, and role play-
ing. We strongly believe that adult
learners prefer to learn by doing, and
we rely heavily on principles of
microteaching"' and adult learning.' (')

To facilitate active participation and
interaction among group members,
each workshop is limited to 18 partici-
pants. To date, most of the 140 teach-
ers who have participated in these
workshops have come from the McGill
Department of Family Medicine.
About 15% have come from other pro-
grams. Of the McGill teachers, 40%
have come from urban teaching cen-
tres, 20% from urban community
practices, and 25% from rural settings.
Although most of the participants have
been physicians, nurses, psychologists,
and social workers have also attended.

All the workshops are led by mem-
bers of the department's Faculty
Development Committee, several of
whom have specific training and exper-
tise in educational methods and faculty
development. All the committee mem-
bers are practising clinicians: physi-
cians, nurses, or psychologists.
Part-time secretarial assistance is avail-
able for workshop administration.
Experienced faculty members are
invited as guest facilitators so that par-
ticipants can benefit from their clinical
and educational expertise.

Workshop modules
Orientation of new faculty: prob-
lems and possible solutions. This
session focuses on the concerns and
problems commonly encountered by
new faculty. "What do we have to
teach?" and "How do we prepare our
practices for teaching?" are two of the
most frequently expressed concerns.
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The session aims to address partici-
pants' problems, to reassure them that
they are not alone with their difficulties
and to demonstrate, through role mod-
eling, how to work with medical stu-
dents and residents. Most importantly,
this session sets the stage for the next
2 days by assessing the needs and
expectations of participants.

Assessing learner needs. Defining
learners' needs and expectations is
an important challenge in clinical
teaching. This session introduces par-
ticipants to the idea of learning agree-
ments, sometimes called educational
contracts,21 and gives teachers an
opportunity to practise negotiating
such agreements through role playing.
In our experience, learning agreements
can be particularly useful for commu-
nity preceptorships, rural rotations,
and time spent in the family medicine
unit. They can also be used creatively
in many other situations, including
daily encounters with patients.

Principles of adult learning.
Organizers of teaching workshops for
physicians often wonder how much
theory should be presented. This issue
is critical in this module. We believe
that one of the most important theoret-
ical concepts for clinical teachers is
that of adult learning.1',2' Not respect-
ing principles of adult learning is, per-
haps, one of the more serious downfalls
of medical education and one of the
greatest sources of dissatisfaction for
medical students, residents, and teach-
ers alike.

Instead of lecturing participants on
theories of adult learning, we briefly
review the most important principles
(eg, adults are independent and need
to know the importance of the subject
in order to learn; adults often resist the
student role; much of adult learning is
relearning rather than new learning),
and try to model them throughout
the workshop. We also talk about dif-
ferent learning and teaching styles.
Participants have an opportunity to

and we discuss matching teaching
methods to learning styles.

Overview of teaching methods:
matching methods to needs. This
session, perhaps the most challenging
and rewarding for workshop leaders,
tries to sensitize participants to the
strengths and weaknesses of different
clinical teaching methods and to give
participants an opportunity to practise
their teaching skills with feedback from
the group.
We quickly enumerate the teaching

methods we most commonly use, high-
lighting the fact that there is no single
recipe for success: different methods
have different advantages in different
situations. We show two videotaped
doctor-patient interviews and ask par-
ticipants to identify learners' problems
and to decide which teaching method
they would use to address an identified
problem. Participants then prepare a
short teaching exercise. Teaching
materials (eg, transparencies, construc-
tion paper, wool) are provided, and
15 minutes is allowed for preparation.
Participants can teach any topic to one
or more learners for no more than
3 minutes. (Three minutes teaching is
sufficient because most of the learning
occurs during the ensuing feedback
and discussion.) In past workshops,
most participants have chosen to teach
a nonmedical procedural skill, such as
tying a shoelace or baking a cake. This
session emphasizes the need to observe
principles of adult learning, to assess
the needs and expectations of learners,
to establish mutual objectives for the
teaching session, to question effectively,
to provide relevant and helpful infor-
mation, to give constructive feedback,
to focus on one skill at a time, and to
demonstrate respect for learners.

What makes a good teacher? The
first day ends with a discussion of what
makes a good teacher. We ask partici-
pants to think of the best and worst
teachers they have ever had, and then we
generate a list of characteristics of good

complete a Learning Style Inventory,22 teachers. We believe that encouraging
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participants to identify the attributes of
their clinical teachers helps them to
recognize their own strengths and
weaknesses. We also compare our list
with studies that have examined char-
acteristics of effective teachers as per-

ceived by residents and faculty.2324

Supervision by case discussion.
Because supervision by case discussion
is one of the most common teaching
methods used in clinical settings, we

devote an entire session to the topic.
This module highlights some of the
important principles of case presenta-
tions (eg, the need to define clear objec-
tives, the importance of dealing with
learners' needs) and describes some of
the main teaching skills that can make
this method effective (eg, questioning,
summarizing, providing feedback).
We show videotapes of case presen-

tations to participants and ask them to
comment. We also address common

problems encountered in supervision

by case discussion, such as ensuring
continuity of care, ensuring patient
welfare, modifying skills through sec-

ond-hand information, and dealing
with residents' deficiencies.25

Giving feedback. Giving feedback is
one of the most difficult challenges for
clinical teachers, especially at the begin-
ning of their teaching careers. As a

result, this is probably one of our most
popular sessions. We begin by showing
a videotape of a teacher interviewing a

patient. The group is then asked to give
feedback to the interviewer and to com-
ment on the feedback process. In this
way we generate a list of characteristics
of effective feedback.26 A common

problem in giving feedback is that
teachers quickly tell learners how they
perceive strengths and weaknesses with-
out soliciting the learners' perceptions.
Following group discussion on princi-
ples of giving feedback, we break into
small groups so that each participant
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can practise giving and receiving feed-
back during role-playing exercises.

Evaluation. This module aims to gen-
erate useful ways of avoiding problems
often encountered when evaluating
medical students and residents. By
reviewing several available evaluation
forms, participants are led to consider
certain questions: What problems do
you encounter in evaluating medical
students and residents? What do you
need to know in order to carry out an
effective evaluation? Who should do the
evaluation? How do you communicate
your information to learners? What is
the value of daily feedback in the evalu-
ation process? How do you implement
an effective evaluation system in your
own setting? By highlighting the impor-
tance of learning agreements, feedback,
and documentation, this session aims to
make the evaluation process as prag-
matic and useful as possible.

Back to reality:from workshop to
workplace. Participants often leave a
workshop keen to try new ideas. Then,
back in their daily routines, they forget
much of what they intended to do
differently. This final module aims to
help group members devise strategies
for maintaining their enthusiasm and
for bringing about change in their
home environments. We ask partici-
pants to summarize what they have
learned in the workshop and to com-
ment on the tips they have received.
We also ask them to describe how they
will take this new information back to
their own settings and how they will
maintain their interest and enthusiasm.

Workshop evaluation
About 140 clinical teachers have par-
ticipated in the orientation workshop
during the last 7 years. Outcome, how-
ever, is difficult to assess. Are teachers
more competent after they participate
in these sessions? Are they able to
apply what they have learned? Will
their newly gained competence trans-
late into improved performance? The
problem of evaluating the effectiveness

of faculty development activities has
been well documented.2'2-9 Ideally, we
would observe teachers in their own
settings before the workshop and then
6 months and 1 year afterward.
Unfortunately, we do not have the
resources to do that. Instead, we rely
on verbal feedback and a written eval-
uation form completed at the end of
the workshop.

Feedback. Feedback on these work-
shops has been highly favourable. All of
the participants have indicated that
workshop objectives were met, and that
they would recommend this workshop to
their colleagues. Their comments have
also underscored the value of experien-
tial learning, participants' active involve-
ment in the workshop, and the practical
focus of the concepts under discussion.
Figure 1 summarizes participants' feed-
back on the workshop modules.
Comments from participants and

some of their colleagues following the
workshop suggest that certain changes
have, indeed, taken place. They report a
more regular use of learning contracts,
improved feedback, a more comprehen-
sive understanding of evaluation, and a
renewed enthusiasm for teaching.
Future research projects could validate
these anecdotal comments and observa-
tions. Although several studies have
looked at the long-term impact of facul-
ty development workshops on teaching
behaviour,30 32 to our knowledge no
studies have looked at orientation pro-
grams in particular.

Universality of teaching. Partici-
pant feedback has also highlighted the
universality of teaching. Although
these workshops were designed for
family medicine faculty in particular,
teachers from other medical specialties
have participated for a variety of rea-
sons and have commented that the
workshop content is relevant to them
as well. Workshop modules have also
been modified and adapted to other
cultures and work environments,
including those in Costa Rica and
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Future challenges. We think a
2-day workshop is an excellent
method for initiating an orientation
program for new faculty. It is limited,
however, in that it does not allow for
follow up, reinforcement of new skills,
or discussion of teaching problems as
they arise.

Although several faculty develop-
ment models could be considered,'7 we
have tried to deal with the workshop's
limitations by sponsoring a series of
seminars and "booster" sessions for
workshop participants. Booster sessions
are held 6 to 8 months after the work-
shop, and participants are encouraged
to bring their teaching problems for
discussion and review. In many ways,
the outcome of these booster sessions is
more powerful than the workshops
themselves. We focus on the teachers'
individual problems, try to find solu-
tions pertinent to their own teaching
sessions, and aim to arrange for unit-
based follow up.

Some of the teaching methods used
in this workshop could be presented
in separate sessions. Participants have
frequently requested sessions on how
to use videotape in teaching or how to
conduct role playing more effectively.
We have tried to accommodate these
requests by devising a seminar series
for ongoing faculty development.
With additional resources, we might
also consider developing a 1-week
seminar33 on effective teaching meth-
ods or a 1-year course3 on teaching
and learning.
New teachers of family medicine

need to understand clearly their new
roles and responsibilities. An orienta-
tion workshop, such as the one
described here, forms an important
part of their introduction to teaching
and learning.
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pedorbital edema, facial edema, change in weight, chills.
Laboratory tests: For the following laboratory values statistically
significant decreases were observed; bilirubin, red blood count,
hemoglobin, and urate. Statistically significant increases were found in
erythrocyte sedimentation rate and thrombocyte count. None of these
changes were considered to be of clinical significance.
In addition, the following abnormal blood chemistry results were
reported: hypokalemia, hyperkalemia, hyponatremia.
DOSAGE AND ADMINISTRATION
PLENDIL should be swallowed whole and not crushed or chewed.
The dose should be adjusted individually according to patient

response.
The recommended initial dose is 5 mg once daily. The 2.5 mg tablet is

available for dose titration purposes. The usual maintenance dosage
range is 5-10 mg once daily. Dose adjustment, if necessary, should be
done at intervals of not less than two weeks. The maximum
recommended daily dose is 20 mg once a day. In clinical trials 20 mg
once daily showed an increased blood pressure response but also a
large increase in the rate of peripheral edema and other vasodilatory
adverse events (see ADVERSE REACTIONS). Modification of the
recommended dosage is usually not required in patients with renal
impairment. Plendil tablets are extended release, film-coated tablets,
containing felodipine in strengths of 2.5 mg, 5 mg and 10 mg.
Use in the Elderly or in Patients with Impaired Liver Function. Patients
over 65 years of age or patients with impaired liver function, may have
elevated plasma concentrations of felodipine (see PRECAUTIONS). In
these patients an initial treatment of 2.5 mg daily should be considered.
In general, doses above 10 mg should not be considered in these patients.
Product monograph available on request.
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